




Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

i 

 
TABLE OF CONTENTS 

EXECUTIVE SUMMARY .............................................................................................................1 

1.0 DESCRIPTION OF EXISTING CONDITIONS ............................................................... 1-1 

1.1 Population ................................................................................................................. 1-1 

1.2 Wastewater Flows .................................................................................................... 1-1 

1.3 Existing Wastewater Facilities ................................................................................. 1-2 
[...]
Van Alstyne $41.54  $39.47 $36.57  
Weston $20.30  $16.98 $15.62  
TOTAL $768.39  $821.90 $749.54  

 

5.0 R E C OM M E NDA T I ON 

Based on the advantages associated with a centralized wastewater management system, it 

is recommended that Scenario 2 or 3 be pursued by the GTUA study participants. 

Currently, Scenario 3 is shown to be the most cost effective scenario over the twenty year 

planning period using existing assumptions.  However, there are some additional 

considerations, such as loadings to Lake Lavon, intermediate and interim options, growth 

outside the study area and beyond the planning period that should be considered in the 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

ES-7 
 

future and may impact the feasibility of Scenario 3 and the overall economic comparison 

for the GTUA region.  Collection system modification and upgrades upstream of the 

North McKinney Lift Station were identical for Scenario 2 and 3 for the next 10 years.  

Wilson Creek will need to be expanded in the next 10 years in either scenario, but the 

need for the infrastructure associated with a Sister Grove WWTP would not be needed 

for 10 to 15 years, depending on growth and the desired flow capacity of the Sister Grove 

WWTP.  Therefore, it is not necessary to make an immediate decision on whether to have 

a single regional WWTP (the Wilson Creek WWTP) or to have two regional WWTPs 

(the Wilson Creek WWTP or the Sister Grove WWTP).  The overall recommended 

direction for the study area is to pursue regionalization of wastewater collection and 

treatment in the GTUA region, with continued discussion between the GTUA member 

entities and NTMWD to determine the direction for wastewater treatment facilities. 

 

  



Vä

Vä

_WWTP

_WWTP

_WWTP

_WWTP

Vä

_WWTP

Vä

Vä

Vä

Vä

Vä

Vä

Vä

Vä

Blue Ridge

Farmersville

Nevada

Wylie

Prosper

McKinney

Princeton

Melissa

Weston

Anna

Celina

Van Alstyne

Gunter

Howe

Lavon

L a k e
L a v o n

L a k e
R a y

H u b b a r d

SH 12
1

U
S 

75

US 380

U
S 

75

SH 121
US 75

SH 5

U
S 

75

SH
 2

89

SH
 2

89

US 380

SH 121

US 380

SH
 7

8

FM 6

FM 121

FM 902

Wilson Creek WWTP

Anna WWTP

Van Alstyne WWTP

Celina WWTP

Wilson Creek
Lift Station

North McKinney
Lift Station

Princeton Lift Station
and 14" Force Main

Sherman WWTP

C o l l i nC o l l i n

D a l l a sD a l l a s

D e n t o nD e n t o n

F a n n i nF a n n i n

G r a y s o nG r a y s o n

R o c k w a l lR o c k w a l l

Throckmorton Creek
48" Interceptor

Clemons Creek
21" Interceptor

McKinney Sewers

Wilson Creek
42" Interceptor

North McKinney
24"/27"/30"/36" Interceptor

McKinney Eastside
15"/21"/24" Extension

McKinney/Prosper
21"/42" Interceptor

Olde Town
6" Force Main

McKinney Eastside
Parallel 48" Interceptor

21''

24
''

15''

36'' F.M.

36
'' F

.M
.

36
'' F

.M
.

36'' F.M.

30''

48
''

6''
 F.

M.48
''

48''

21
''

48
''

21
''

14'' F.M.

42''

36''

24''

48''
15''

27''

30''

27''

36''

27''

42''

24''

36''

36''

24''

30'' F.M.

36'' F.M.

24'' F.M.
16'' F.M.

27'' F.M.

48
'' 

F.
M

.

20'' F.M
.

18'' F.M.

33'' F.M.

24'' F.M.

27
'' 

F.
M

.

20'' F.M.

36'' F.M.

30
'' 

F.
M

.

48'' F.M.

60
''

48''

39''

36
''

54''

27''

15''

42''

18''

30
''

8''

33
''

24''

21''

12''

33''

24
''

30''

24
''

27''

18''

30
''

36
''

18
''

36''

30''

36''

39''

21
'' 21''

18''

27''

15''

33''

27
''

24
''

30''

24''

24''

27
''

36''

42''

36
''

30
''

27''

36
''

24
''

36
''

21''

18
''

24''

36
''

36'' 54''

21''

21''

27
''

39''

24
''36

''

21
''

36
''

18''

24''

27
''

24''

24''

30
''

24''

27''

36
''

24''

24''

39''

18
''

18''

27''

24''

27
''

18''

36
''

18
''

24''

27''

27
''

42''

27''

33''

27''

27''

42''

18''

24''
21''

42''

³
0 8,000 16,000

SCALE IN FEET

FIGURE ES 1
GTUA

REGIONAL WASTEWATER FACILITY
CONCEPT PLAN STUDY AREA

Created by Freese and Nichols, Inc.
Job No.:   GTU09166
Location:  H:\W_WW_PLANNING\DELIVERABLES\04_DRAFT_Final_Report_Revisions_(09-09-10)\(Figure_ES1)_GTUA_Regional_Wastewater_Facility_Concept_Plan_Study_Area.mxd
Updated:  Thursday, September 09, 2010

LEGEND
Upper East Fork System

Vä Existing Lift Stations

Existing Gravity Main

Existing Force Main

Non-U.E.F.S. Area

Existing Gravity Main

Existing Force Main

U.E.F.S. GTUA Study Area

Vä Existing Lift Stations

Vä
Under Construction
Lift Stations

_WWTP Existing Wastewater
Treatment Plants

Existing Gravity Main

Existing Force Main

Under Construction
Force Main

Streets

Railroads

Streams

Lakes

ETJ

Counties



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-1 

1.0 DE SC R I PT I ON OF  E X I ST I NG  C ONDI T I ONS 

1.1 Population 

Historical and existing populations were developed using completed surveys from each 

participating city along with the North Central Texas Council of Government (NCTCOG) 

population estimates where gaps in the survey data were present.  The 2009 population 

values are from 2009 NCTCOG population estimates.  The cities of Howe, Van Alstyne 

and Weston are not members of NCTCOG, therefore the historical population for those 

cities was determined by interpolating between 2000 Census population data and 

projected populations provided by each respective city.  Table 1.1 shows the population 

for each city from 2004 to 2009. 

Table 1.1 Historical Population by City from 2004 to 2009 
Year Anna Celina Howe McKinney Melissa Princeton Van Alstyne Weston 
2004 4,945 3,100 2,655 85,865 1,900 3,750 2,675 761 
2005 6,538 3,665 2,720 94,733 2,300 4,000 2,725 797 
2006 7,635 4,424 2,785 104,853 2,900 4,550 2,790 834 
2007 7,800 4,620 2,860 115,198 3,500 5,100 2,915 873 
2008 7,962 4,850 2,915 120,978 4,752 5,843 2,940 913 
2009 8,100 5,100 2,960 121,800 5,070 6,124 2,950 956 

 

1.2 W astewater  F lows 

Historical wastewater flows were obtained from each city, if available, and are shown 

below in Table 1.2.  The cities of Celina and Anna have their own wastewater treatment 

plants and provided their historical annual wastewater flow data.  NTMWD currently 

serves the cities of McKinney, Melissa and Princeton and provided annual historical flow 

data for each of those entities.  The City of Howe currently sends all of its flow to the 

City of Sherman but does not have historical flow meter records and the City of Weston 

consists of entirely septic customers.  The City of Van Alstyne has its own wastewater 

treatment plant but did not have historical flow meter data.  Dry weather and maximum 

monthly flows were not provided.  The annual average wastewater flows will be used as 

the basis for projecting peak wet weather flows as well as future planning period 

wastewater flows. 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-2 

Table 1.2 Historical Average Annual Wastewater Flow by City from 2004 to 2009 

Year 
Average Annual Flow (MGD) 

Anna Celina McKinney Melissa Princeton 
2004 0.20 0.40 - - - 
2005 0.23 0.57 11.21 - 0.31 
2006 0.35 0.45 11.73 - 0.35 
2007 0.54 0.46 16.00 0.31 0.52 
2008 0.49 0.39 14.46 0.28 0.49 
2009 0.43 0.52 13.46 0.40 0.50 

 

1.3 E xisting W astewater  F acilities 

As part of the description of existing conditions, Freese and Nichols staff conducted site 

visits to each of the existing wastewater treatment plants within the study area.  The cities 

that have these facilities are City of Celina, Anna and Van Alstyne.  This section contains 

a detailed description of each facility and its permit status and operations capability.  

1.3.1 C ity of C elina 

A . Current Permit 

The Celina Wastewater Treatment Plant (WWTP) is permitted for a total average day 

flow of 0.5 million gallons per day (MGD) by the Texas Commission of Environmental 

Quality (TCEQ).  The peak 2-hour flow rate is 1,389 gallons per minute (gpm) (2.0 

MGD).  The permit expires August 1, 2010.  The TCEQ permitted effluent levels are 

shown in Table 1.3.  In addition to the effluent permitted values, the effluent is also 

required to have a chlorine residual of at least 1.0 mg/L but not higher than 4.0 mg/L; the 

pH must be greater than 6 but less than 9 standard units; and the effluent must have a 

dissolved oxygen of 4.0 mg/L or greater. 

Table 1.3 TCEQ Permitted Effluent Values for the Celina WWTP  
(Permit WQ0014246001) 

  Daily Average 7-day Avg Daily Max Single Grab 
  mg/L(lbs/day) mg/L mg/L mg/L 

Carbonaceous Biochemical 
Oxygen Demand (cBOD5) 

10 (42) 15 25 35 

Total Suspended Solids 15 (63) 25 40 60 
Ammonia Nitrogen 3 (13) 6 10 15 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-3 

B . Existing Facilities 

The WWTP consists of two parallel treatment trains, with common headworks and solids 

processing.  An aerial view of the WWTP is shown on Figure 1.1, with the process flow 

diagram shown on Figure 1.2.  The current average daily flow is 0.45 MGD.   

 

 
Figure 1.1 Aerial View of Celina WWTP 

 

 
Figure 1.2 Process Flow Diagram for the Celina WWTP 

 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-4 

Influent wastewater flows to a common headworks structure, where a single perforated 

plate traveling screen removes the screenings from the influent (Figure 1.3).  A parallel 

bar screen exists in a bypass channel.  After screening, the flow is distributed to the two 

treatment trains by an influent pump station, which houses six pumps.  No grit removal is 

present in the primary treatment area, which could lead to grit accumulation in the basins 

and additional pump wear through the facility.  Three pumps are devoted to the newer 

treatment train, two pumps are devoted to the older treatment train, and one flexible 

backup pump is included.   

 
Figure 1.3 Influent Fine Screens at the Celina WWTP 

 

The older portion of the plant is a mechanically aerated oxidation ditch with parallel 

secondary clarifiers.  The oxidation ditch was constructed in 1987 and is shown on 

Figure 1.4.  The current influent pump station configuration delivers 20 to 30% of the 

current average daily influent flow to the oxidation ditch, which is between 0.09 and 0.14 

MGD.  Significant solids have accumulated within the oxidation ditch itself; however, the 

effluent appeared clear from the secondary clarifiers.  The performance of the oxidation 

ditch is not known as only a mixed effluent sample is analyzed that contains both the 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-5 

oxidation ditch and the newer treatment train.  Return activated sludge (RAS) is returned 

from the clarifiers to the oxidation ditch.  Waste activated sludge (WAS) from the 

secondary clarifiers is pumped to the solids drying beds located on the site.  The liquid 

effluent flows to a dedicated chlorine contact chamber before flowing to the effluent 

outfall.   

 
Figure 1.4 Oxidation Ditch at the Celina WWTP 

 

The newer treatment train at the Celina WWTP is an Intermittent Cycle Extended 

Aeration System (ICEAS), a modification of the traditional sequencing batch reactor 

(SBR) that incorporates a continuous influent flow rate.  The ICEAS is a two basin 

process, as shown on Figure 1.5.  The ICEAS decants on a cyclic basis, resulting in a 

non-continuous effluent flow rate.  The ICEAS train treats 70 to 80% of the current 

average day influent flow, which is approximately 0.32 to 0.36 MGD.  The ICEAS 

treatment train has been operational since 2005.  The liquid effluent from the ICEAS 

flows to a dedicated chlorine contact chamber before flowing to the effluent outfall.  

Solids flow to an aerobic solids holding tank attached to the ICEAS basins before being 

pumped to the solids drying beds. 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-6 

 
Figure 1.5 Parallel Basins in the ICEAS at the Celina WWTP 

 

The separate chlorine contact chambers are similar in structure, with a serpentine flow 

pattern to maximize chlorine contact time.  To achieve the permitted chlorine 

concentration of between 1.0 and 4.0 mg/L, chlorine gas is dosed to the effluent water.  

Each chlorine contact chamber has separate chlorine feed system, and 150 pound 

cylinders are used for chlorine gas storage.  Secondary aeration is accomplished 

downstream of the chlorine contact chambers before the final outfall. 

The solids from both the oxidation ditch and the ICEAS are dewatered in solids drying 

beds, shown on Figure 1.6.  Polymer is mixed with the solids before entering the drying 

beds.  Screenings from the influent fine screens are mixed with the waste solids in the 

drying beds.  As solids accumulate and dry, they are transferred to dumpsters and 

disposed of in a landfill. 

  



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-7 

 
Figure 1.6 Solids Dewatering Beds at the Celina WWTP 

 

Based on the discharge monitoring reports (DMRs) for the last three years, the Celina 

WWTP is performing well within the permitted effluent limits.  Effluent ammonia 

averages less than 1.0 mg N/L, BOD averages less than 3.0 mg/L, and effluent solids 

average less than 6.0 mg/L.  Effluent pH and dissolved oxygen are well within the 

permitted range, and no TCEQ violations have been reported. 

C . Equipment Evaluation 

The influent fine screens and influent pumping station are in good working condition.  

The influent climber screen was rebuilt with stainless steel within the last three years, and 

the influent pumps were included with the ICEAS expansion.   

At the time of the site visit, the oxidation ditch had only one operational surface aerator, 

which leads to significant foam/scum accumulation on the surface of the basin (Figure 

1.7).  This decreased velocity in the basin will also lead to increased grit and solids 

accumulation within the basin.  The secondary clarifiers associated with the oxidation 

ditch appear to be in good working condition; however, the secondary clarifiers would 

not meet the new TCEQ Chapter 217 in the event that upgrades to the oxidation ditch 

were required.  

 
   



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-8 

 
Figure 1.7 Solids Accumulation in the Oxidation Ditch at the Celina WWTP 

 

The ICEAS treatment train is in good operating condition.  Several issues concerning the 

decant equipment were noted at startup, but have since been resolved.  The one area of 

concern on the ICEAS treatment train is the inclusion of above water PVC air piping.  

Typically, PVC does not withstand the high temperatures associated with compressed air 

for aeration.  This air piping represents a critical failure point, and replacement of this 

piping would be desirable if future expansions were undertaken. 

The chlorine contact chambers are adequately sized and all associated equipment 

appeared to be in good working condition.  The solids dewatering beds are also serving 

the facility well, and outside of the concrete containment walls there is little to no 

equipment.  The one area of concern is the large accumulation of solids within the 

containment area.  If these solids begin to leave the containment area and accumulate on 

the ground surface, a TCEQ violation would result.  Improvements to include a concrete 

pad for storage of the solids disposal dumpsters so these solids can be removed 

effectively should be implemented, as the dumpster is currently placed on an earthen pad 

and settling makes removal difficult. 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-9 

D. Future Capabilities 

The ICEAS train of the plant is capable of handling low level ammonia requirements, but 

high levels of treatment with the existing oxidation ditch may be difficult.  It is likely that 

the ICEAS is removing ammonia to well below the 3 mgN/L permit limit, and given that 

the oxidation ditch is only treating 20 to 30% of the influent flow, the higher ammonia 

levels from this treatment train are nullified by the 70 to 80% of the flow that is treated to 

a very high quality in the ICEAS treatment train.   

The ability of the Celina WWTP to meet any future nutrient effluent permits through 

strictly biological processes would be limited by the oxidation ditch and the ICEAS 

operation.  Both of the treatment trains would be capable of producing low level total 

nitrogen effluents if operated for nitrogen removal, but biological phosphorus removal 

would be limited.  It is likely that future phosphorus permits, if applied to the Celina 

WWTP, would need to be met through chemical precipitation. 

Although expansion area has been planned for the Celina WWTP, future expansion is 

expected to be limited by directing a large portion of the flow to the Upper Trinity 

Regional Water District (UTRWD) system, flowing to the UTRWD Riverbend WWTP.  

An interceptor line is expected to be completed by the end of 2010, alleviating any 

increases in the influent flow.  Under these conditions, the existing facilities should be 

suitable for treatment of a portion of the City of Celina wastewater flows well into the 

future.  The existing WWTP may also prove to be a valuable reuse facility located within 

the city boundaries. 

1.3.2 C ity of V an A lstyne 

A . Current Permit 

The Van Alstyne WWTP is permitted for a total average day flow of 0.95 MGD by the 

TCEQ.  The peak 2-hour flow rate is 2,639 gallons per minute (gpm) (3.8 MGD).  The 

permit expires October 1, 2011.  The TCEQ permitted effluent levels are shown in Table 

1.4.  In addition to the effluent permitted values, the effluent is also required to be 

disinfected by ultra-violet (UV) light; the pH must be greater than 6 but less than 9 

standard units; and the effluent must have a dissolved oxygen of 4.0 mg/L or greater.  



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-10 

Table 1.4 TCEQ Permitted Effluent Values for the Van Alstyne WWTP  
(Permit WQ0010502001) 

  Daily Average 7-day Avg Daily Max Single Grab 
  mg/L(lbs/day) mg/L mg/L mg/L 
Carbonaceous 
Biochemical Oxygen 
Demand (cBOD5) 

10 (79) 15 25 35 

Total Suspended Solids 15 (119) 25 40 60 
Ammonia Nitrogen 2 (16) 5 10 15 
Fecal coliform bacteria 
colonies per 100 mL 200 colonies 400 N/A 800 

 

B . Existing Facilities 

The Van Alstyne WWTP is a single train Orbal® oxidation ditch system.  The abandoned 

clarigester systems are still on site, but are no longer in service.  The WWTP is also 

adjacent to the original lagoons that were used for treatment.  These lagoons have since 

been abandoned and filled.  The aerial view of the facility is shown on Figure 1.8, with a 

process flow diagram shown on Figure 1.9.  The current average daily flow rate to the 

plant is 0.2 MGD.   

 
Figure 1.8 Aerial View of the Van Alstyne WWTP 

 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-11 

 
Figure 1.9 Process Flow Diagram for the Van Alstyne WWTP 

 

Influent enters the Van Alstyne WWTP and passes through a fine step screen, shown on 

Figure 1.10.  A bypass channel is in place for the fine screens, but this bypass channel 

does not include bar screens.  Bypassing the fine screens during peak flow events could 

lead to significant accumulation of rags and inert material in the basin.  After passing 

through the fine screens, the wastewater flows by gravity to the Orbal® basin.  No grit 

removal capabilities are currently in place at the WWTP. 

 
Figure 1.10 Influent Fine Screen at the Van Alstyne WWTP 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-12 

The Orbal® oxidation ditch consists of two concentric rings, each aerated by surface 

aerators (Figure 1.11).  Influent and RAS is delivered to the inner ring of the basin, and 

flow moves from the inner ring to the outer ring before flowing to the secondary 

clarifiers.  RAS from the secondary clarifiers is returned to the oxidation ditch using 

airlift pumps.  One pump is in place for each clarifier.  WAS from both clarifiers is 

pumped to an aerobic solids holding tank.  The liquid effluent flows to ultra violet (UV) 

light disinfection before final outfall. 

 
Figure 1.11 Orbal ® Oxidation Ditch at the Van Alstyne WWTP 

 

Disinfection is accomplished with vertical UV lamps placed in an effluent channel, 

shown on Figure 1.12.  Three banks of UV lamps are in place, and automated controls 

adjust for the number of lamps receiving power and also indicate the number of lamps 

that are burned out.  The WWTP staff is in charge of bulb replacement and management, 

and a significant number of burned out bulbs are stored on-site for lack of an adequate 

disposal method. 

  



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-13 

 
Figure 1.12 UV Disinfection Channel at the Van Alstyne WWTP 

 

Solids are stored in an aerobic holding tank after being wasted from the clarifiers.  The 

aerobic holding tank has two chambers, as shown on Figure 1.13.  After storage in the 

solids holding tank, solids are transferred to a dewatering dumpster.  Polymer is mixed 

with the solids as they are pumped to the dumpster, and parallel membrane sheets 

separate the liquid from the solids.  This system is shown on Figure 1.14.  The liquid is 

returned to the head of the plant, and solids are landfilled for disposal. 

 
  



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-14 

 
Figure 1.13 Aerobic Solids Holding Tank At The Van Alstyne WWTP 

 

 
Figure 1.14 Solids Dewatering Dumpster at the City of Van Alstyne 

 

DMRs were never received from the City of Van Alstyne.  The effluent appeared to be 

clear, although significant algal growth was present in the UV effluent channel.  This 

could lead to occasional spikes in effluent solids concentration.  No TCEQ violations 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-15 

have been reported. 

C . Equipment Evaluation 

The majority of equipment at the Van Alstyne WWTP is in good working condition.  The 

influent fine screen, Orbal® basin, clarifiers, solids processing equipment, and UV 

system were for the most part in good operating condition.  However, one of the 

secondary clarifiers did not have a functioning skimmer, and significant solids and algae 

have accumulated on this clarifier, shown on Figure 1.15. 

 
Figure 1.15 Secondary Clarifier with Non-Operational Skimmer 

 

Maintenance at the Van Alstyne WWTP is less than ideal due to staff demands in other 

areas of the city.  There is no full-time operator at the facility, and proper maintenance on 

the UV channel, fine screens, and secondary treatment equipment is lacking.  Although 

the facility is operating well now, unless an increase in maintenance is allocated, a 

decrease in reliability may result. 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-16 

D. Future Capabilities 

The Orbal® process is well suited to meet any increase in nutrient permitting at the Van 

Alstyne WWTP.  There is land available for expansion on site as the area grows, and 

multiple Orbal® basins and clarifiers are planned in the future.  Expansion of the UV 

system would be difficult in the existing channel, but multiple parallel channels could be 

installed.  Land for expansion of the UV channel appears to be available. 

1.3.3 C ity of A nna 

A . Current Permit 

The Anna WWTP has two permitted outfalls.  Outfall No. 001 is permitted for a total 

average day flow of 0.25 MGD, with no peak discharge rate.  This outfall is associated 

with the original lagoon treatment system that is only used during wet weather flows to 

alleviate peaking at the new WWTP.  Outfall No. 002 is for the newer WWTP designed 

in 2002.  Outfall No. 002 is currently rated for 0.5 MGD of average daily flow, with a 2-

hour peak discharge of 1,325 gpm (1.9 MGD).  Future expansion of the newer WWTP 

will increase the permitted effluent flows to an average daily flow of 0.95 MGD; 

however, this expansion is not currently in place.  The permit expires October 1, 2011.   

The TCEQ permitted effluent levels for Outfall No. 001 and No. 002 are shown in Table 

1.5 and Table 1.6, respectively.  In addition to the effluent permitted values, the effluent 

is also required to have a UV disinfection; the pH must be greater than 6 but less than 9 

standard units; and the effluent must have a dissolved oxygen of 6.0 mg/L or greater.  

Table 1.5 TCEQ Permitted Effluent Values for the Anna WWTP, Discharge No. 001 
(Permit WQ0011283001) 

  Daily Average 7-day Avg Daily Max Single Grab 
  mg/L(lbs/day) mg/L mg/L mg/L 

Carbonaceous Biochemical 
Oxygen Demand (cBOD5) 

30 (63) 45 70 100 

Total Suspended Solids 90 (188) 135 N/A N/A 
Ammonia Nitrogen 4 (8.3) 6 10 15 
Fecal Coliform, CFU per 100 
ml N/A N/A N/A Report 

 
 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-17 

Table 1.6 TCEQ Permitted Effluent Values for the Anna WWTP, Discharge No. 002 
(Permit WQ0011283001) 

  Daily Average 7-day Avg Daily Max Single Grab 
  mg/L(lbs/day) mg/L mg/L mg/L 

Carbonaceous Biochemical 
Oxygen Demand (cBOD5) 

10 (42) 15 25 35 

Total Suspended Solids 15 (63) 25 40 60 
Ammonia Nitrogen 2 (8.3) 5 10 15 
Fecal Coliform, CFU per 100 
ml 200 400 N/A 800 

 

B . Existing Facilities 

The Anna WWTP is a package plant activated sludge system, with the original Imhoff 

tanks and ponds still available for wet weather flow.  The package plant was designed in 

2002.  An aerial view showing the WWTP as well as the pond system is shown on 

Figure 1.16, with a process flow diagram on Figure 1.17.  The WWTP is permitted as 

Outfall No. 002, and the ponds are permitted as Outfall No. 001.  The current average 

daily flow to the WWTP is 0.42 MGD.  This flow rate is 84% of capacity for Outfall No. 

002.  To meet the TCEQ 75/90 rule, which requires expansion when the average daily 

flow rate is 90% of the design capacity, the City of Anna is in the process of completing a 

diversion to direct a portion of their flow to the Throckmorton Creek Interceptor.  This 

improvement was nearing completion at the time of the site visit in June 2009.  The 

Throckmorton Creek interceptor will take flow from Anna and Melissa to Wilson Creek 

WWTP.  Flow rates to the existing Anna WWTP will be limited to 0.25 MGD.   



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-18 

 
Figure 1.16 Aerial View of the Anna WWTP 

 
  



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-19 

 
Figure 1.17 Process Flow Diagram for the Anna WWTP 

 

Influent flow is screened through a single step screen, shown on Figure 1.18, before 

being pumped by parallel screw pumps to the treatment units, shown on Figure 1.19.  A 

bypass channel is in place for the step screen, but no coarse screen is present in the 

bypass channel.  No grit removal currently occurs at the Anna WWTP. 

  



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-20 

 
Figure 1.18 Influent Fine Screens at the Anna WWTP 

 

 
Figure 1.19 Influent Screw Pumps at the Anna WWTP 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-21 

After being lifted by the screw pumps, flow enters a pre-mix basin.  RAS is also pumped 

to this basin, and influent and RAS mix before entering the aeration basin.  The pre-mix 

basin and aeration basin are shown on Figure 1.20.  The aeration basin is a single, 

complete mixed tank with coarse bubble aeration.  Flow from the aeration basin enters a 

submerged weir and is directed to the center of the single secondary clarifier.  

 
Figure 1.20 Pre-mix Basin and Aeration Basin at the Anna WWTP 

 

The secondary clarifier returns solids to the pre-mix basin and secondary effluent flows 

to a drop box upstream of UV disinfection.  A significant amount of grease accumulated 

in the secondary clarifier, as shown on Figure 1.21.  This grease is skimmed and returned 

to the pre-mix basin, which results in ineffective removal of the grease from the system.   

  



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-22 

 
Figure 1.21 Secondary Clarifier at the Anna WWTP 

 

Disinfection at the Anna WWTP is accomplished with in-pipe UV technology, shown on 

Figure 1.22.  After disinfection, the effluent flows over a secondary aeration weir.  Due 

to the ineffective grease removal in the system, significant grease is present in the 

effluent drop box, which could lead to occasional spikes in effluent BOD and solids 

readings.  The grease may also coat the UV bulbs and decrease the transmission of UV 

light in the water, leading to decreased disinfection.  The grease present in the effluent 

flow box can be seen on Figure 1.23. 

  



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-23 

 
Figure 1.22 In-pipe UV System at the Anna WWTP 

 

 
Figure 1.23 Surface Grease Present in the Final Effluent Flow Box 

  



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-24 

Solids are wasted on an intermittent basis throughout the operational day.  A portion of 

the solids returned to the pre-mix basin are diverted to a thickening basin before flowing 

to the aerobic solids holding, shown on Figure 1.24.  Solids are aerated until they are 

dewatered by a 1 meter belt press.  Dewatered solids are stored in dumpster prior to 

landfill disposal. 

 
Figure 1.24 Thickener and Aerobic Holding Tank at the Anna WWTP 

 

Based on the discharge monitoring reports (DMRs) for the last three years, the Anna 

WWTP meets permitted limits for the majority of the year.  Effluent ammonia averages 

less than 1.0 mgN/L, average monthly BOD is less than 10.0 mg/L, and effluent solids 

average less than 6.0 mg/L.  However, regular spikes occur in the BOD, which is 

possibly associated with the visible grease in the effluent being incorporated into the 

effluent sample.  The BOD spikes could also be associated with peak flow conditions.  

Effluent pH and dissolved oxygen are well within the permitted range, and no TCEQ 

violations have been reported. 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-25 

C . Equipment Evaluation 

The majority of process equipment appears in good working condition.  One area of 

concern is the influent screw pumps, which are exhibiting significant corrosion, shown on 

Figure 1.25.  The influent pumps are exposed to relatively high levels of hydrogen 

sulfide, which leads to corrosion of non-stainless steel equipment.  It appears that these 

pumps are not a high quality stainless steel, and failure of the influent pumps would be a 

critical point for adequately treating the wastewater flows for the city.  The grease 

removal system is also of concern, as grease is recycled in the system and only leaves in 

the effluent.  Correcting this problem may be as simple as routing the grease to the 

aerobic holding tank rather than the pre-mix basin, and could help to eliminate grease in 

the effluent. 

 
Figure 1.25 Visible Corrosion on the Influent Screw Pumps at the Anna WWTP 

 

D. Future Capabilities 

The Anna WWTP is designed for an identical package plant to be constructed parallel to 

the existing facility, sharing several of the existing walls.  This expanded facility will be 

able to treat increased flows to the current permitted values; however, if nutrient 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

1-26 

requirements are placed on the facility, significant modifications to the current process 

would be required to achieve phosphorus and nitrogen permit values. 

The City of Anna is currently planning to divert a large portion of their flow into the 

Throckmorton Creek Interceptor, which was completed in Fall 2009.  The Throckmorton 

Creek interceptor will take flow from Anna and Melissa to Wilson Creek WWTP.  Flow 

rates to the existing Anna WWTP will be limited to 0.25 MGD.  There are plans for a 

reuse loop around the City of Anna, and the existing plant may serve well as a future 

satellite facility geared to reuse in the city limits. 

 
 



Upper East Fork Regional Wastewater Facility Planning 
Greater Texoma Utility Authority Freese and Nichols, Inc. 

2-1 

2.0 PR OJ E C T I ON OF  F UT UR E  C ONDI T I ONS 

2.1 Population 

The planning area for this regional wastewater planning study has only recently begun to 

experience appreciable development activity.  The planning years for this study are 2010, 

2020 and 2030.  Traditionally, population projections from the North Central Texas 

Council of Governments (NCTCOG) and Texas Water Development Board Region C 

have been used as the projection data for this type of study.  While NCTCOG data has 

been reasonably accurate on a region wide basis, the methodology used in the projections 

focuses on the region as a whole and then allocates that growth based on historical trends.  

Unfortunately, this methodology can sometimes fail to recognize unique community 

circumstances and growth realities, even after multiple years of demonstrated growth. 

Therefore, there may be significant inaccuracies for individual cities.  The following 

steps were taken to assess the potential population growth of the participants in the study:   

• Residential building permit data for the last four years was obtained to secure a near 

term view of development activity. 

• The current (2009) estimate was projected for each City and updated to a January, 

2010 estimate to serve as the base line beginning point.  The current population was 

determined from the most recent NCTCOG or local city estimate.   

• Developer activity and entitlement activity were considered to assess continuing or 

new potential growth. 

• The dramatic trends of McKinney and Frisco were reviewed to assess the potential 

number of residential units that can reasonably install infrastructure and be marketed 

in a relatively short window of time.  The practical limitations of managing and 

installing infrastructure and then attracting prospective growth was applied based on 

the experiences observed in McKinney, which serves as the most recent Central 

Expressway corridor rapid growth city and the largest city in the study area.   

• A simple model illustrating the potential number of residential units that might be 

added to a community was developed for each participant City except McKinney 